Homelite

PARTS LIST

Trimmers/Brushcutters

UT20791

UT15178

PART NO. PS03628




F2040 ..............oo oo (UT20791)

IGNITION - ROTOR - STARTER - CLUTCH

No. Part No. | Description Qty. No. Part No. | Description Qty.
1| +UP 05270 IGNITION KIT 1 25 |[-UP 03114 CONTROL HANDLE ASSY, 1
2 || UP 03868 TERMINAL & COVER 1 26 [UP 03207 TRIGGER-Throttle 1
3 UP 035896 SCREW-Taptita (8-32 X 17 2 27 UP 03210 SPRING 4
4 | _UP 03883 SPARK PLUG 1 28 |i UP 03173 THROTTLE INTERLOCK 1
5 A 06964 LEAD-Electrical 1 29 UP 04197 SWITCH 1
8 A 06363 LEAD-Flectrical 1 30 || UP 04247 SCREW-Taptite (10-14 X 1) 9
7| UP 03009 ROTOR KIT 1 31 UP 03172 CABLE-Throttle 1
81 P3 84065 WASHER-Flat 1 32 || UP 03174 LEAD-Electrical 1
g [[-UP 0C034 CLUTCH AND DRUM KIT 1

10 | UP 04118 SPACER 1

11 98929 A WASHER-Flat 1 Torque Specs

12 | uP 64103 SLUTCH 2 itern Required

13 [ A 02727 CONNECTOR AND ORUM 1 Mo Inilbs Nm Loctite

14 | UP 02995 SHORT BLOCK (See Engine Internal) 1 3 o 138:?36::_’:: 13?_';:365.3' """ Bluo 242

15 [[-UP 02962 COMPLETE STARTER ASSEMBLY 1 6 1123

16 82543 SCREW-Thread Form (8-16 X 1/2") 3 23 ... 34-586

17 | up 03013 BAFFLE-Air 1 24 ... 3.4-4.5

18 [ uUP 03012 PULLEY-Starter 1 30 e 3456

19 || uP 03912 ROPE-Starter (42" 1

20 || upP 03917 SPRING & CONTAINER 1

21 |LUP 03026 GRIP-Starter (Yellow) 1 Job Descrig‘{gga"'v Flat Rate Timeitr.

22 [~up 02985 HOUSING-Rear Kit 1 —

23 | UP 03895 SCREW-Plastite (10-14 X 7/8") 2 Eﬁ]; - g‘;ﬂ‘r’"& nga': """""""""""""" - _'f_f

24 | UP 03406 SCREW-Taplile (10-24 X 3/4") 4 FG10 .. Starter ....................... .4

FD12 ... Engine Housing, Rear. 4
FF13 ... Trigger, Throttle cable ...............3
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F2040 ..o (UT20799) ENGINE INTERNAL

STT25 oo (UT15178)

No. Part No. Description Qty. Torque Specs ]
— Item Required
1 |[ “UP02995 | SHORT BLOCK 1 No. infLbs Nm Loctite
2 |7~ upP oo7e8 PISTON & ROD ASSY. 1 9 ... 55-65 6.2-7.3 ... Red 262
a |l Upossss RING-Piston 4 12 .. 35-45 o 4.0-5.1 e Red 262
— 14 ... 5-20 6-2.3
4 ||| = UP 04136 CYLINDER ASSY. 1
5 UP 03857 GASKET-Cylinder 1 Warranty Flat Rate
[ UP 04308 GASKET-Heat Dam 1 Job  Description Time/Hr.
7| uPo39e GASKET-Carburetor 1 FB1C ... Partial RebUild ........c..cc..eoownrs 1.0
81 09343 GASKET-Muffler 1 FB20 ... Short Block 1.0
9|l _UP04345 SCREW-Sems (12-24 X 3/4") 3 FD25 ... Crankcase Cover.........cccvea 3
10 [ ~UP 00019 CRANKCASE COVER ASSEMBLY 1
t | UP 04335 GASKET-Crankcase Cover (Also 1
included wishort block)
12| _UPD04295 SCREW-3ems (10-24 X 1/2) 4
13 |[ «UPDOO27 MUFFLER GUARD 3
14 |_UPG38Y7 SCREW-Plastite (10-14 X 1/2") 2




F2040 ......................... (UT20797)
ST725 .c.ooeerrecrrvnrnnnns (UT15178)

CARBURETOR - FUEL TANK

No Part No. Description Qty. Torque Specs
ltem Required

1 UP 04308 GASKET-Heat Dam 1 No. InfLbs Nm Loctite
2 UP 04131 SCREW-MaChine (10_24 x 2 1,14") 2 4 ....... 35"45 ........... 40'51 ........ Red 262
3 UP 04348 HEAT DAM 1
4 | upoarao | sCREW-sems (10-24 X 17) 2 Job  Descrintion Y HARAe .
5 |[+UP 05110 CARBURETOR KIT 1 -
5 98766 A GASKET-Carburetor ’ EE:}S (RDA:R)ILOrEtorRep ........................ g
7 jL_UP 05810 LEVER-Choke-Auto Zip 1 FF16 ... Fuel Tank ........... v 3
8 |+ UP 05397 FUEL TANK ASSY. 1 FF12 ... Fuel{Return Line ..., 3
] UP 03871 FILTER-Fuel 1

10 UP 04293 TUBING-Rubber 1

11 UP 04292 TUBING-Rubber 1

12 UP 04715 TUBING-Rubber 1

13 UP 04708 FUEL CAP WiRetainer 1

14 UP 03501 BUMPER-Rubber 3

15 UP 04310 FITTING-Injine 1

16 ||_UP 03913 CLAMP 1
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- (UT20791)
.. (UT15178}
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MUFFLER - AIR CLEANER

* See Engine Internai page.

No. | Part No. Description [y,
1 |[-UP 04834 MUFFLER ASSY. 1
2 || uP 04248 SCREW, Taptite- (8-32 X 3/8") 3
3 || UP 04529 SCREEN-Spark 1
4 || UP 04710 GASKET-Muffler 1
5 88083 SCREW, Truss Hd. - (10-24 X 2.188) | 2
& |[-UP 05084 AIR FILTER KIT 1
7 D 98760 B FILTER-AIR 1
8 | UP 03885 NUT-Hex (10-24) 2

Torque Specs

Item Required
No. InflLbs Nm Lectite
2 ......25-35 ... 2.8-4.0
5 ....50-60.......... 5.6-6.8
8 ... 3040 ........... 3.4-4.5

Warranty Flat Rate
Job  Description Time/Hr.

FB18 ... Muffler-Replace ................c......... 3
FF42 ... Air Filter Assy. .... 2

PPN e TaTare]



{UT20791)

SHAFT - SPOOL & STRING - GRASS DEFLECTOR
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No. Part No. Description Qty.| | No. Part No. | Description Qty.
1 |[[* A07136 |HANDLE-Anti-Vibe 1 22 * DA 0453917 A|STRINGHEAD-Complete (.095") 1
2 93592 NUT-Wing, Washer Faced (1/4-20) 1 23 A 98231 A| HOUSING & EYELET (Dual Ling} 1
30 80295 SCREW-Cap Hex Hd. (1/4-20 x 2") 1 24 UP 00147 SPOOL & STRING (.0957) 1
4 |[“UP 05136 |DRIVESHAFT ASSY. (Upper) 1 25 06713 SPRING-Campression 1
5 A 07867 FLEXSHAFT w/Collar & Liner 1 26 DA 98866 A] RETAINER-Spool {R.H. Thread, Bfack) 1
6 | — 02985 DECAL-Warning 1
7 + UP 03839 |COUPLER ASSEMBLY 1
8 |L—UP 05137 KNOB 1 Torque Specs
9 ||+ UP 03851 |DRIVESHAFT HOUSING (Lower) 1 ﬁ:‘ggge"
10 A Q7673 SHAFT-Flex 1
1 PS 00038 DECAL-Warning 1
12 07928 CLAMP 1
13 [ 88077 SCREW-Sems Hex {10-24 X 3/8") 1
14 + A 04705 |DEFLECTOR & BLADE KIT (55 Deg.) 1
15 80295 SCREW-Cap Hex Hd. (1/4-20 X 2") 4
16 UP 03415 WASHER-Flat {1/4") 1
17 UP 03409 | WASHER-Lock (1/4") 1 : _Warranty Flat Rate ‘
ob  Description Time/Hr.
18 493992 NUT-Wing, Washer Faced (1/4-20) 1 10 Strimahead Aoe >
19 |[|- UP 04118 ) BLADE-Cut-Off | |en12. Driveshat {Upg'e}'j: """"""""""" 3
20 82531 SCREW-Mech. Hex Hd. (1 0-24 X 71'8") 2 FN13 ... Driveshaft Housing 3
21 UP 03885 NUT-Hex {10-24) 2 FN16 ... Deflector ..ol 2
— CD98 .. Coupler-Shaft ........c.ccociviiiennn 3




